INSTRUCTION MANUAL

KIT NO.K0001,/K0002,K0003-0911-22800

.He|ght ............... 102mm
OWheel Bage e errrmrroreerrrenrriiinein 258mm

OTread(F/R)-+-+weevrresrrsremsiinnnns 165mm/164mm
®Wheel Diameter(F/R)- -+« ¢ 65mm X 26mm
@G Ear Ratio:«++++wrsserrrereese i 761

OWelght .............................................. 15009

FoMLBRM BN FEL(EBATERTIZLA DHIET,
The contents are subject to change without notice due to product
improvements and specification changes.

5 &

OIBFTERE v~ @XFTAKFrT, TNXZ—2—FHDOVX-12T T4 o

o ERAYIZ—. I7-T1 s —ft, @+ T FT1 T 4WD, @RIEANILF

YRBOT 7, @EBEETEEL A TN IA v aR-YAXRL 30T — 4L, OF
FAUHARY N, @K THMOSV2MMT LI T L b v —2, @I

VX-12 THX2—h LTV A8%
Assembled VX-12 Pull-Start Engine.

MANCE) FEATURES

'h slide carburetor and pull-starter.

®.
@Diffe.. 5.
@®Double wisi.. 'e width.

@O0il filled dampers.
@ Stitf and sturdy 2mm -
@Full metal.

- To7408 %ﬁﬁmﬁa@tﬁm%m
o ~ MUGEN SEIKI co..LTD




(RRAZORID)  Feptine

*. FUSHCREL LD o
Additional items needed for completion.

2FvrapToR
2 channel radio

AA Alkaline batteries for transmitter

IO UIEMICHELDHD
Additional items needed for starting engine.

S SHE— bR — Glow Plug lgniter

Battery for glow
plug igniter I
=)
S—
32 WEHELT IF7—T7ALF—FAN
fuel fuel pump Air Filter Qil

HBRUKOHOEI. R AICRAOREE MO TE, Muiiaiiczs tsnwe NOTICE ™
$o rREETEN L TR SN FNLOTCRYET, @

Your 2 channel radio system
Please read the instructions provided
with your radio system before using it.

ToRO=Za—+SIOHRLE
KERERERORA v F % ON
2L, REMO MY LEFRRIIE
b, RERIC v F . XERR
1 FOMECOFFIZL T, #—K
DZa—tINEHLTHEEET,

XBE7OBRA—H—DHAEE L <
RC,

The servos must be set at the center
position before installation. To set at
a neutral position, turn on the trans-
mitter and receiver. Set the trim tabs
in the center position, and turn off the
receiver, and then the transmitter.
The servos will be in proper neutrat
position for installation.

. REH
RIEMBR :v;flt/cz; receiver
battery for

receiver

transmitter

- AFTV YAt
engine throttle servo steering servo

arta—-nxFys arta——4—H

control sticks

n of tre PRIME 12.

* o MUEICHELSTRA
Tools needed for assembly

RALLF(FvHIA-TVES)

Hexagonal Wrenches .
(included in this kit) I
1.5m/m

2m/m . g
2.5m/m

hvy—

hobby knife

g
scissors

FTELF (X v FTA2TWET)
Cross Wrench (included in this kit)
(=4

==
DOFSA8—)r

Phillips type screw driver (S)

= ===
@Fi»f/\'—k j/\rzpj

Phillips type screw driver (L)

SUARF
needle nose pliers
-

Ty IN—
Side cutter

—F ]

HREREE instant adhesive




IOEN. ERBBNEESEVEUIRE Thank you for your purchase of Mugen products.
HYHFEHTENET, The Kit is semi-assembled, and is required to do
IDHy MIETHREINTVE Xy FTT, some final jobs for completion.
FER L., EITE B ETICE. WCOPDEHE  Be sure toread the instructions fully before
POBELYET, FETHMCULTHAAES commencing the assembly. Cares should be taken

REETEHmALIEEL, to avoid any injuries during the works.
FREOY 5. BRCUFHERLTCLS
(AP
1 ENSIOHY. TS L2 - VP EEREEAT VS F Y RTT,
Taking out from the box FROBmAG. U, R4, R4 EF 1 E
q B DIEEETHEUTEFTEET,

=/ L0

PRIME 12, chassis being semi-assembied, is ready to run
only by being fixed with Linkage, Tires, Wheels and Body.

{ERTH/N-Y
Parts used

XNT— b FVOZRTFT,
Taking off Mechanical Plate and Tank

M3X12 B/H M3X10 B/H
GIMMXZ M3X10 B/H Screw Tapping screw Tapping

screw
(ﬁﬁgﬁ&b X2 Maxio BH

Tapping screw

KO301A

M3X10 B/H screw

@Xg’mmm X14 M3X12 B/H

Tapping screw

M3X12 B/H
Tapping screw

BOBTLILERFEEEDHT
HPBECLTHVTLE R,

Taken-out screws, etc. Be sure to get
them alt duly collected.

By

M3X12 B/H
Tapping screw

(G




ERT B/~

Parts used
Y—RKk—->
Servo Horn

—BEHUDR & (EH
Pin ball-B@ % S 2gH
Use out-side hole.

7af€y MCHBERTWA Y —F
K—2khy T B,

Cut out Servo-Horn supplied with
Propo-set.

(:}mmm>q Pin ball B
@;mmmxs M3X 15

B/H Screw
X2 M3 Nut

[

T FINA T —
Antenna Pipe

ToFFIRERT,
Put thru Antenna Wire.

LEY,
ASWIIAREGRTEY

Adjust size of the hole so that Pin Ball-B can be applied.

Pin

H—ROED F1F
Attaching Servo

KO301A

M3X15 B/H Tapping screw

ZES. X1 vFOWMDIT,
Attaching Receiver and Switch

DEH e TR E TN VRS
F4OLA LTy T TED S,
Fasten Receiver and Batteries
with Cable tie.

RERATE®

K0301B ~\ |
oS
&, N
/

Batteries for Receiver y
‘ Q >

ball-B

M3X15 B/H
Tapping screw

JoFfey MIBE R
Propo-set Screws

AFT Y TH =K
Steering servo

|

K0301B

K0301BI& ¥ — K
HFEEL TS

M3X15 B/H
Tapping screw

Propo-set Screws
JORty MIEE X

WY-008E
Cable tie

EAEL

Receiver

Y

1

N

A0y BT K

Throttle servo

ZEhtET

Yo

Adjust K03018B to apply the Servo.

SEH

24y F
Receiver
Switch




d— ROERE. Wirings

2—-FRERBTHL

It there are excessive servo Wires,

bundle them as ‘shown.

a-FERBTHS

If there are excessive servo Wires.

bundle them as showin.

M3X12 B/H Tapping screw

b FVODRDT,
ing Mechanical Plate and Tank

AhTL
Attaching M

DT

o»o .@3...'
\g.....v

Gy v/

/)

@..-.-v

M3X10 B/H
Tapping screw
M3X10 B/H screw
Tapping screw

M3X12 B/H

& yooon 0 S

M3X12 B/H Tapping screw

ching Fuel Pipe

£ A TORDFI,

PR T 110mm ’

RN L T 75mm

Fuel Pipe 110mm

Fuel Pipe 75mm

{ERTH/N—Y
Parts used

M3X10 B/H

Tapping screw
M3X12 B/H
Tapping screw

[ 2
Qﬁm X14

mez M3X10 B/H Screw

PFUNL T 3 TRICEDED Y LT

{rEdn,

Actual size shown for cutting Fuel Pipe.

(fr uir oF

"] 110mm

(for Carburetor to Fuel Tank)

FvILI—CHMRARL T EDBC




7 Yt 7 RFFUYIUVTr—IORD L Qi l\‘* 7

Parts used Attaching Steering Linkage / y i
KoB04 ) @Tﬂ
- b % S
Ballend L 2

(G Kosasa

N 7
£ K0804
K—-IWELF L
Ballend L
KO309A

Ve
K0804

K—LI KL
Ball end L

FRT B/
Parts used
K0805 . o
Fon T kS 20 MUY s—JORDHI
Ballend S Attaching Throttle Linkage
M x+ M3X3 Setscrew K0805 THL L HICREEEDEET,
R-)JIT KRS Adjust length to make paralel.
. Ballend S ¢$2 E-ring
X1 2 E-rin
@ é ring . %m:mft-y MIBE 2
- KO08O1A Propo-set Screws
o
< >
KOBOICIC &b ¢ T REBUI 5, (¢2.8mm) OO ‘ﬁ‘ '\SA;):Srew
Eniarge the hole to the thickness of ) \ b ! ‘\q)
K0BO1C. ( $2.8mm) Co8o2i Jo” NS Kogo1C
P , 4 \\‘\\V/ CO802H
g, >N
B1BmMMOAREER L E T, ) ) T —
Use the hole about 13mm & %\
from the center.

i‘)13mm0)/"\“’&f§ﬂ5}b$1’o v/ \ﬁ?'./

Use the hole about 13mm i;‘ )

from the center. ) S Q‘ (<
BRTBIN—Y To—FUs—IOWDFT,
Parts used Attaching Brake Linkage

K0801B

MXZ M3X3 Set screw

M3X3
Set screw




1 IvIv3IvhO=-Ur—Y,
Attaching Engine Control Linkage

(Za—hT)
(Neutral)

74Ky 7 AD EX
idling Adjusting Screw

ZxMESHIB

OGEEMSEROR v FEONKLTI ALY —FO M LA
EZa—FSMILET.

CE L TLEZ—OBEES T mmIC i BAEICT A KUY X JADLER
ERELET,

. COBOSHDI LI L —*2sr OUBERBLTLS
(TS

CRBOBEICEEL (AL ACEBKHRICL TS EE Y,

CILU LIRS REETIRBL T LAV,

- Put on Transmitter and Receiver, and set Engine Control
Servo Trim on neutral position.
- Adjust idling adjusting screw for Carburettor to be wide for

1mm.
- Adjust two positions of C0802H Engine Control and Brake.
+ Try to get them all move smoothly.
+ Adjust while Engine is not in motion.

Keep an opening.

C0802H

C0802H

(20w ML)
(Throttie High)

S E e LR LAY - KR — > ORDE R EFE
LET,

2RISR BEAER5EE. EFXy MOE
EEATL &Y, X, REMICAOY VI 2 RRA b
BRSO TV IBRERTESTRBLTLIES L,

« Adjust Servo-Horn hole for Carburettor to be fully opened.

+ Change Pivot position in case Carburettor is not opened
enough or opened excessively. Or, adjust on Transmitter
when Throttle-end-point adjusting be available.

(7L —%)
(Brake)

C0802H

L =% R HRICCOB0HDO B BB L7,

TP Uh oL BMEBREIEER. EXY D
HBATZATLLE Y, X FERIIOY LI RFEA
LONABBEN O TV ABEE TS THRBLTIEE WY,

+ Adjust C0802H position for Brake workable.

+ When workable too much or not workable, change Pivot
position. Or, adjust on Transmitter when Throttle-end-point

adjusting be available.




11 FA S
Damper Oil
B0O310 R—/¥—=I1)d2 #100
B0O311 X—/3—-M)a> #150
B0312 ZX—/y=31)3> #200
B0313 X—/x—~2)3l #250
B0314 X—/¥—0)12 #300 K0501C
B0315 X—/¥—2/U20 #350
B0316 X—/¥—243> #400
B0325 ZX—/N—i/0)3 #500

. KOS01E Ah£7, EX b E® o< .-
HETEHETHINDOREE
B0326 X—/¥—3U3l  #600 Koso18 mEzg.
BO327 Z—/N— Ul #700 Pour OIL into Piston down,
B0328 X—/¥—31)3> #800 K0501F and remove bubbles by K0501B
moving piston up and down.
B0O310 SUPER SILICONE #100 @ £ \ g
\v/ \/

K0501C
EX b E#FTICTUAILE

D0508

B0313 SUPER SILICONE #250
B0314 SUPER SILICONE #300
B0315 SUPER SILICONE #350
B0316 SUPER SILICONE #400
B0325 SUPER SILICONE #500 KO0501A
B0326 SUPER SILICONE  #600
B0327 SUPER SILICONE #700
B0328 SUPER SILICONE #800

(Not Included)

(BIA)
D0508
B0311 SUPER SILICONE #150 %
K0S01D '\\

B0312 SUPER SILICONE #200
&)

/ K0501A
27V

pring ‘ ’

w

S
Koso1L

b €

(&' IN—D9EE,Damper Exploded View)

K0501
K0501C .’ 0S01E

K05018 ()
posos
—7

2
g—ring QT@

1.0

KO501F
2.0

=

=
@ K%?S‘G

-~

K0501A

K0501H
5.0

K0501J o CI)

$2 4
E-ring 2

I

ATy T
Spring

@' KO501L

BB

K0501K

K0501M




IVN—DERDHHF,

Attaching Dampers

12/

KO501N

b
_

e

WL .mww,\\
NG o

i
A

AIR FILTER

BO111 I7P—7 14—

- _ %
o Ko \
e o ORI
B S 77N
- B o ‘
eg E I, = '
| g 8
L N 5 7
W..l. AR \\
<< kW oz 7
¥ o K2 .99 W=
7..m Tv588 Ao, &)
(I Sk wniLg L=
Y wWow v @
NS RER5ES
= =<3
H< NanrLtER
1252375
N W
HN& S 3>

B0302 ITF—74NE2—F 1IN (FIA)

B0302 AIRFILTER OIL (Not Included)




PR P} 7 )

Adhesives

M4 Nylon Nut
M4 Nylon Nut

)

SAXERCIIZEDAZET,

Wheel to be forced into Tire.

$2X9.8

Pin

Apply Adhesives in-betwsen

244 LR DRI
Tire and Wheel.

BREER ERL
RAHET,

Ay
P S @
W“Vs\%vl/\\%ﬁ £
f%‘%ﬁ.@:

AL
i

v
]
o
Qo
o
=
3
o
2
)
X
©
=

!

ABIENET,

0

@“mwmsu“4 &
«%@ %ﬂ\ ©
| //m(tww..w. %‘

2
&/

S )\ {a] 51k

Tires

AV OHEILT.

Tires

>
N
*
W
N
A
¥
~
|
._I
A
/l

o
#
2
<
¥

[
g
17}
=
o
o
<
s}
a
@
ot
[}
c
€
=
o
@
£

Pin $2X9.8

X4 M4  Nylon Nut

i
Parts used

FEHT BN

[ —

10




YUY MORDfHT.

Body Mount

MRT«

M3X10 B/H

Tapping screw

%&

CAEVERT r £ 8t BB ICKO40IF T EEALET,
+ Use K0403F1 when low-leve! Body be mounted.

2
%
A/ e

N
X7
]

K0403F1

IS
\ NG

/(4

K0403F2

b

1)
N

.“JV Vied % \*\\;u.
& el v

M3X10 B/H

Tapping screw

M3X10 B/H

Tapping screw

EHT /N~
Parts used

X4  M3X10 B/H
Tapping screw

e




$EF1Ohy bPARBITET BHIIC.
ERERET 12 —VICDE DY
FSALPREGOUBEREIEBLT
DHEELTLLEN,

% Before cutting and making holes on
the Body, put unpainted Body on the
Chassis and confirm pasition.

18 ERT BN

Parts used

Qmmmxz M3X10 B/H screw
X2 M3 Nut

T

Fuel hole

E7-73:: VAN

Mounting holes, Smm
KFqwI2 bR

(K7 1 D%

BET BHICPEEE THT 1« R
EHRVRLTEDP LTSN,
Before painting, wash inside with

neutrai detergent. /\

BRGNSV IAX T RN LT,
RE7 VLN LTSN,
When paintings are dried out, peel

off masking and protective films.

1 Uv o1 JOBRD T
Attaching Rear Wing

AT —7
Both-sided adhesive tape

IMMOAREHITET,
(91> TERT 1)

3mm hole {Wing & Body)

7T HRR
5mm
Antenna hole, 5mm

7T bR
5mm

)( Mounting holes, 5mm

NYIRAE—FATTET1E
A TEDy FLET,
Trim them out, Body and Wing with
scissors or cutting knife.

RILIL A=~ LBVEIIARNBOREIA S RUBILHIBIEEBTTOLET,
¥ To avoid over-heating of the Engine, you can make a hole in the Window.

CREYACRIIIYAFTELT

FIHRRZ— FBHTRELET,
Apply polycarbonate paitings after
masking off windows.




BREBEILTH-NER-T
CrEEW,

See pictures and apply decals.

fERT B8
Parts used

@Qﬁ AT
Body pin

N
S

FFELRIFVHMTTECERY
HUPETT,

Body-pin would be easy to get in and
take off when made bent.

7ﬁ5:4 a)?_*yd'n
Decorating Body

M7« DH DT,

Mounting Body

FreE>
Body Pin

KF1E>
Body Pin

13



XIEFANRYY CLK-GTRKT 1.
MERCEDES BENZ CLK-GTR BODY.

Fr4 39> bR 5mm
Mounting holes, 5mm

KrF4 29> bR 5mm
Mounting holes, Smm

XEF L Dhy bEREEL. N=T12, 13OH|BPESEF LTS,
% Before cutting and painting on the Body, please read Pg. 12 & 13.

RFADY—FVT: masszcrr-reloT<EI0,

Decorating Body See pictures and apply decals.

FF1DEBII A VICEDETH Y PLTLCES Y,
Cut rear Body off adjusting to the Tires.

M3X10 .’% )
Ut o4 O0Omb T, BH Screw /
Attaching Rear Wing % >

mET~7

IMMOREHITET,
(91T eKT7 1)

mEF -7

Both-sided adhesive tape

3mm hole(Wing & Body)| .

Mounting holes, Smm

FF1=y MR 5mm
Mounting holes, 5mm

M3 Nut \j Both-sided adhesive tape L
FvISLRSYIRT 1, - . MART A DAy hEBBEE, X-T12, 1BOHBPEEEICLTILEL,
K747 PR 5Smm :
DODGE RAM TRUCK BODY N % Before cutting and painting on the Body, please read Pg. 12 & 13.

RFADY—F2To  suesgisn-Lem-T L,
Decorating Body See pictures and apply decals.

I TNy KBR
Hole for Engine head

mET—~7
Both-sided adhesive tape

U RARA S—DID T

Attaching Rear Spoiler

14




ILTCORBENS. DT COHBELCRATHOMERERBL TIEE Y,
Please read the instructions before starting Engine.
(FEITEEBHC)

Fr L2 —0BRABX VR, IHLFARII—EOMBTRBIATVET,
IV CRBOBCR, ¥+ TL2-0OBBRI VL0585 LETRETT,
FHTIMHCTI7ICLN . BEENEXSOUBY IO IBENVHYET,
ZOMRBEHP TSI TICEDE THBL TSN,
(Before driving)
Carburettor is already prepared in standard at factory, and not required to

adjust, nor perform break-in when starting Engine.
But adjustings may change according to the fuel and plug to be used.

Main needle Adjusting Screw
QAL - KA

1~1.5mm

Closing (lean)

Opening (rich) F173 (&) BA® 3 (GHLY)

B2 (R

Closing (lean) P& % (&)
Opening (rich)

Decreasing RPM  E# T2

Unscrewing (BB 3)

_ o Y YA UPr: T
Increasing RPM  [E#z L' % ldling Adjusting Screw
Screwing (BA® )

(PARNYTHEE)

X TLa—%EPSRTUI~15mmBA TV 3 DHFRETT, FvITL2— 3 TIHHFRF
C—EONBTHBIATVWETY, BRBEBFBICTSHRICT7C N L /EHBRETEEC
ABRLTHYET, BECTITILEHOETRABLTLLFE N,

TARY LI EEEOIFIE. PA R TRBXUFEIGLTCEI L, PAEDL TN
EEETESL TEELEWBARECE L TEEIHECLIICLET,

(A2 =—FJVEARE]

AL KWVRBX I SROPBETEXITT,
MOTETTBIER. A1~ NI DEIOMEDOEFETI R TLL SV, A
BT ERCED . BT EECEYETH, $EVEACALTES A —N—k— FOEHE
EBEY IV CRBOBBICOENYETOTEBL T &L,

(RO—=—KJLER%)

20— — FLHARX VL. PEROARETE2UTY,
PHTEFTT 3B, A0—Z— FLRABIVRMAOUBNOE FEFTI TSN, ET
#. ERELIETA R L TRIAEIRAICES X by TT3E5085 A0~ KL
B @@L, OEIBECLICLET, AMLZ—FLEAO~Z—~FLDONTREEL
THBLTLEE L,

XBARZ S (ETHE. LTXVORMOMBEHSEATVTLLLEE L,
AL Z— R, AO0—Z—-FARABXY¥ETHE. 1EIC30° ¥FOALTHRBL T LS,

[Adjusting Idling)

1~1.5mm is set apart as standard at factory, and is made to a little bit increased RPM for easy
starting.

Adjust to Fuel and Plug. For high idling, turn lefunscrew ldling Adjusting Screw. For dult idling,
turn right/screw-in the Screw.

(Adjusting Main Needle)

Maximum RPM is adjusted with main needie.

For the first drive, run as was set. Turning clockwise will give increasing RPM and turning
counter-clockwise will give decreaing RPM. Turning clockwise extremely will give "Over-Heat"...
finally to breakage of inside of Engine!

{Adjusting Slow Needle)

Low/middle RPM is adjusted with slow needie. For the first drive, try to run as was set.

Stop the car driving, and when idlings tend to dull/clumsy RPM... finally to stoppage, adjust slow
needle to continue. Pay attentions to balancing for adjusting both main and slow needles.
Note:When needles be changed, be sure to remember the original positions. And Turn needles
by 30° each when required.

@XO—-Z—FILREXD
Slow Needle Adjusting Screw

(PARUZIBRE) (Adjusting Idiing]

AR TR Y

B3 ; et
Decreasing RPM Idling Adjusting Screw
Unscrewing

FA® % Increasing RPM
Screwing
(X1 =Z—~FIVEREE) (Adjusting Main Needie)
BAsH 3 B3 5 Opening (rich)

Closing (lean) Ao KBRS
- R

Main needle Adjusting Screw

AO0—Z—FARBRXY
Slow Needle Adjusting Screw

Closing(lean)
A3

Opening (rich) F1 3

15




®
OX7 7Y TDREBELTL &,

@ EFMEVEEI, EER /ZEROTHEREL
TLEEY,

@See to it Steerings moving smoothly.
If not, check Batteries of Transmitter
and Receiver.

1] 21y 70AnE

@k - REROTTFELHDY)
DL T SRERMDRT v F %
ONIZLET,

Switching on radio

Set straight Antennas of Transmitter
and Receiver.

Then, switch on Transmitter.

214y FDODANE

OREHNXI vy FHONICLET, ZOBF
Xy L a—HFZa—-bSILOMARIE >
TWBHPREBLTCEE L,

Switching on radio
Be sure to confirm Carburettor on neutral

3 20 position when receicver is put on.

Fuel Pump

Q@X0Oy MILORBELTLEEW,

@& = MEVFE IR, RER REROTHERBL
TLEEW,

@®See to it Throttle moving smoothly.
if not, check Batteries of Transmitter
and Receiver.

3|muoAns

OENTO-T U ERREEFAL T EE W,
OBHEANLS, B IDX vy TELHPYUBRD T AL,
Fueling

Apply glow Engine fuel, prepared only models.
Fasten Tank cap tightly, after fuel filled in.

4]F7a-voLPpr

: @Fa—UFELERLT. MHEX v TLE—AOET
HEOET, MEPAOETELS, &5l2@Fa—7
RE2ERLTLEE N,
. Choke
i > Send in fuel to the inlet of Carburettor by pushing choke
. N

button. Push the button two times more when fuel
reaches the gate.

v L2 —A0
Inlet of Carburettor




N B0207 K4y hF—25— (BIKA)
[51 I9>NDiEs ~ POCKET BOOSTER (Not Included)

@7 —A4—0—KXW@WRTy =22 -TT3T(—bEEET,
ZLTYUIMNZAZ—4—D/ TETERLEIE, I T ERBELET,
ZOBREMOZIO Y ML MY LR, 3ARETFTECEBBLPTVTT,
BEL - SBEERP LELTTA R TERESLT.
FILEHELET,

3) PRALDBZTIYEEPETLEE L, ZRPLT

TAZROy PAETEERE ETFEOTEEL,
Starting Engine
Heat ptug with Booster Cord or Pocket Booster. Engine
is ready to start by pulling Recoil Starter Handle in
succession.
Increase throttle trim 2 or 3 graduations for easy starting.
When successfully started, increase RPM until idlings
stabilize. Then, return trim to normal.
Note:Set Car on stand and allow all wheels to rotate
freely, but not to full throttles.

[HESASEEK:

@I L RICMHERBELRETT, YA AHECEY, 570
Lo-TLEVMABLES LY ET, 23621575 TEMIALT,
AL Az —m—0J T (20~30E) FEKAEMHEHLLET,

Over Choked

Engine cylinder is flooded with fuel. Plug is wet and recoil starter is heavy.
Remove plug/pull recoil starter for 20-30 times to discharge the fuel.

ILYLOIDE

@I U Dk, T ORBETARY T IILT,
I7-0V—F—%5>3VWTI7~%Lb®ET, XEvI75-D
FRBOESIVTHRELDET,

ZORIYTY, XRTF-EBREDNT, EFLELELT,

RFETTELTLLE W,

Stopping Engine

Placing idling position, remove air cleaner and close off air intake

opening. Or, block exhausting.

Note:Use gloves to protect hands as exhaust pipe is very hot.

i

EBF X ”
Gloves ‘(@ /O
NS




ORI A - TuhL,
MEF T EFTETHE L,
@77 HMIh TS,
75— bEBRPE- TV B,
OBK T s g —PEESTWS,

@A 2 TIIRKEA AN I UL S TMIIE#S (Fa—7)

@ STEBTE, [EHRBICT S,

OMHK T L 2— DR X MET B,
IT7—F— 27 7-ADBEE

@S TENLIL I RDBHERIILTNS

~ )3 VAV
TYIIODD 5B X.IPOY—F—. R7T—ADEN BA2~b, T PMTOEVDHF Iy Y
Q@A—NN—Fa—-7 (Fa-IDLTE) @)A1/ 2O- - FARBRETORERCRICRET
@x v /L2 —DFBRE @Y —FEZ 1 —rSLICLTHS BEULT—SEPVET
Y —FULr—JDRELE
OMRHI & TIMBF A>TV OMH &2 TICMPAEAND
R OB F1—T. T77Y—F—. O5NNiE. BEE->TLBBADREE
IIZhhaH %75 -m0En @1 =~ FLRUTA Kl AN—=— KLORER
T ISR @ v L E—DABTHE @I T HAABNEF>TASXL LD~ FILE
N @I T DF—N—k— | VI TER2— b
@4 /AB—Z— FILBEX JExORAERBIRLTH,S
TIvh @ X1/ A0 —Z— FIDOBEBERE BAZ— ﬁg?; * =
- - O TS—-HPoDT Ly v —HEWMES @BEILINSDT Uy Y v —Fa-THE2AEEN o TVEN?
SELRELHSEL, 7 o FaoTCRAROTWE N o
Q% EH. RERON Y TU-FE @1y F)—DXB|INUEKE )
BHHEULES bEHEL. OTHEORERENIR W QAEERREURERBO T LT F ERRIMIELT

O — KU —SOBETR

Q@Y —KEZ_1—bPSNICLTHLHABLEL

ENGINE DOES NOT START.

@Fuel tank is empty or carburettor is not
primed.

@Bad glow plug or dead piug booster battery.
@Fuel lines, air cleaner, or muffler is clogged.

@Engine is flooded due to over-priming.
@Carburettor not adjusted properly.
@Servo linkage not adjusted properly.

@Fill fuel tank with fuel and prime throttle.

@®Replace glow plug and recharge battery.

@Clean or replacs clogged pari(s).

@Remove glow plug and discharge fuel. Also test
glowplug-replace if defective.

@Set idle and main/slow needle adjusting screw
to standard starting position.

@®Move servo to neutral then re-adjust.

ENGINE START BUT
THEN STALLS.

@Fuel tank is empty.

@Fuel lines,air cleaner, or muffler is clogged.
@Carburetto not adjusted properly.

@Engine is overheated.

@Fill fuel tank with fuel.

@Clean or replace clogged part(s).

@®Re-adjust idle and main/slow needle adjusting screw.

@Allow engine to thoroughly cool down and open
main needle adjusting screw30° turns.

BAD REACTION AND
RESPONSE FROM ENGINE.

@Carburettor not adjusted properly.
@Low fuel pressure from muffler.

@Re-adjust main/slow needle adjusting screw.
@Properly install pressure line from muffler to fuel
tank.

CAR IS HARD TO CONTROL.

@Weak transmitter and/or receiver batteries.
@Low reception from radio antennas.
@Servo linkage not adjusted properly.

@Recharge or replace batteries.
@Fully extend transmitter and receiver antennas.
@®Move servo to neutral then re-adjust.

18




V1200
V1201
V1202
V1203
V1204
V1207
V1208
V1209
V1210
V1210-08
V1210-10
V1210-14
vizi1
V1212
V1213
V1214
V1215
V1216
V1217
V1219
V1220
V1225
V1226
vi227
V1230

759
Plug

VX-12 TN 22— T3
DA =~Ny K RTYUa-—
SYLE—-~Ny K

Y H~~ny N HXFy b
[ 3 N

s % m VN
EXbRIYLF—2y b
232052

v JdLg—
ForFLEg—=—-FK)L O-UrFty b
A RZ8—=TOF2var
FARYLY AD). EZXty b
DI IA AR~ R e T R
R & PAC S~ 8V IE

X Hin—

Y hin— HIAFy K
9329w 7k

Uy F-unR7YLy
J8r b K=RXTYLT
¥vILg~- ZX7Ya-—
K47 Tyvie—
77—

75— HAFub
¥75— RX7Va-—
)31 ASSEMBLY

oot (@%@
nmﬂ?

V1200
V1201
V1202
V1203
Vi204
V1207
V1208
V1209
V1210
V1210-08
V1210-10
V1210-14
vi211
V1212
V1213
V1214
V1215
V1216
V1217
V1219
V1220
V1225
V1226
V1227
V1230

@—V1210-08

V1210-14

V1210-10

VX-12 PULL START ENGINE
CYLINDER HEAD SCREW
CYLINDER HEAD
CYLINDER HEAD GASKET
PISTON PIN

CONROD
PISTON & CYLINDER SET
CRANK CASE
CARBURETTOR
CARBURETTOR NEEDLE O-RING SET
DUST RUBBER PROTECTION
IDLING ADJ. SCREW SET
ONE WAY START SHAFT
REAR COVER SCREW
REAR COVER

REAR COVER GASKET
CRANK SHAFT

REAR BALL BEARING
FRONT BALL BEARING
CARBURETTOR SCREW
DRIVE WASHER

MUFFLER

MUFFLER GASKET
MUFFLER SCREW
RECOIL ASSEMBLY

19




Body pin

= = PRIME12 EXP

KOS501N

K0403R

K0501P
Qilless metal K0205

M2.6X12F/H $10Xg15
M3X10B/H )

M3X12BH Qz@/tapping —crew tapping screw

tapping screw Q

M3X23

washer(¢5X#10X0.2) é\t s TQ@@) KO\207
&)

@ Cap screw
C0222A Ball end
%/Pin ball-B
washer
KO101B  (45X410X0.2) i
M3X10 R/MH
Tapping screw K0201A - 5
M3X12 R/H K0402B \@‘\COZZZB
Tapping screw @
K0110B Pin($2X9.8)
o N
apping s
poing @% Ko -
Fuel pipe . M4X4
K0215A K0205 Ko207 Set screw Oilless metal
Qilless metal #5X 11
K0211A $10X415
Qilless metal Qilless metal K0206
Kotosa  #10Xg15 $5X$11
Oilless metal
5X$11
¢ /‘ @ Pin ball-B Q
Pin($2X9.8)

) Ball end Qilless metal
M4X8 #5X 11
Set screw K0201B

K0106A \%{_:; 3 I! g/
@ 7 ﬁ @ Ball end M4 Nylon nut S Ball end
Pin ball-B @'\ KO309A

K0306F
K0213A
Mé Nylon nut K0102R
$2 E-ring @
K0306G
IS
M3X10 Cap screw K0306B

%/Eﬁmg M3X10B/H dﬁ
tapping screw KO306A '
Ball end \

KO308A @'9 @

K0309A ?@,
Ball end M S
3 z? )
-l ek

M3X12 B/H
@)70% Max108/H
@ C0707
\'.
o WL K0702A
(5 |

tapping screw § K0306C
o
TN I
S & i
% C0705
K0705 M3X10B/H

& % tapping screw
OW5X10X0.2 \?\Ei,
KO701A N OW3X8X0.5
K0704A b M3X10B/H Mg 10B/H
g tapping screw

@
OW5X10X0.2 @, M3 12B/H
M3X8 Cap screw tapping screw

VX-12Engine
complete set

tapping screw

20



LODED VIEW

% $2 E-ring
[&) é M3X3
5 Co € Set screw ' Body Pin
(=} =) !
G)—Cco802H
£0802i g éé K0B01C
»
K0801A S :‘
K0801B ; Z C
% { M3XX10B/H
( tapping screw
] g Y }PAnntena pipe M3X23 K0403F2
M3X12B/H =~ S g‘?)?r: 5Bé Ijew | Cap screw
tapping screw:j(\\ /qu\}‘\ pping s Max3
N Set screw M3Xx12 B/H
\@ tapping screw
M3 Nut
@ }% g 6 @{
€0304D Pin ball-B Koso1pP
Ko3018
K0502B M3NGt % @ K0501C
K05018 © @
KO501P
M3X108/H S D0508
K0301B K0501J
M3X108/H
screw EQr'n
-fing
M3X12B/H
) K0501K
KO208A ,{\ tapping screw
KO108A ;
Pin N KO501A
($2X9.8) ¢, §—Max3 3 : O @— KOS01E
2 -rnng Set screw ‘\ 1 = KO301A {Thickness=1.0)
3 . LS 22 @ K0501F
H/r« K03078 s & > @TT7 M3 Nut P30-ring(Si) (Thickness=2.0)
[ -1 S
3] __Koto7A é@ - K0501Q @— KosoiG
K0209A P 2o . (Thickness=3.0)
o o 03 =) K0501i @ K0501H
z f M3X15B/H (Thickness=5.0)
v@[\ tapping screw K0501D
Oilless metal é Pin Ball-B @
$5X$11 ﬁ% A .
0 g——hsﬁt:téérew Spring
c K0302A K0303A O1ili)e>s<s :nsetal
o & K0206 K0501L .
<5
> M3 128/H . K0207
A screw K0201A
Qilless metal KO501M washer PB
MaXa 45X ($5X $10X0.2) K0205
Set screw
KO210A g/ KO101A
4 CO222A
\ "
2‘5";25:1 metal K02018
M4 Nylon nut K0206
<) Kgoos4 ~ KO203
oD Ball end Yz
’@ S @ C02228
K0214A © Q o Pin ($2X9.8)
> washer ($5X¢$10X0.2)
M2.6X12F/H M3 10B/H
tapping screw
Bali end 9 pping S tapping screw
K0205 [ K0207
Oilless metal
#10X 415
K0212A
KO104A é
Pin ball-B
KO106A Qilless metal .
X 5 $10X 415 Pin ball-B
@‘ Ko212A Koz13A M3X10 R
¥ . K0213C 10 RH
Pin (¢2X9.8) Tapping screw
, Oilless metal M3x10 $2 E-ring
M4 Nvlon nut 45574 Cap screw

M3X10 B/H tapping screw

K0402A

21



KQ210
K01018  tpc.
KO10iA  1pc., “: Center KO2108  1pe.
S drive shaft—t KazZ104  Tpe. pe
K0102. R N Kozt
2 [%@ KOW02F  1tpc. D <} KO102R  1Ipc. o -:m T —
“ Lower arm y p Axle shaft [ ] ©2x9.8Pin  2pcs.
3 KO231A  2pcs.
KO103 = = K0212 0
Front l l ; .
up~-right KO103ASL Tpe KOI03AR  ipe - King pin color KO212A  4pcs.
'St 301‘?4 e & :—::@ KO104A 1pc. ‘ K02‘3 - .
eering knuckle KO105A  1Tpe. i r ___— »o¢©____ P
Rear N ‘-OB . “‘Lower orm pin K0213A 4pcs. K02138  2pes. K0213C  2pes.
up—right
“KO108 A\ K0214 _“‘
Wheel hub & / 9 [:] : o i RN,
¥ . . < .L'od(18mm ZSr;nm) KO214A  4pes. KD309A 3pcs.
Brake disc KOI06A 4pcs. K0302A 1pc. KO303A  1pe. e ;
KQ107 . ‘I\ o K0215
&y
- Spur gear ﬁoﬁ Q) °)> ° . ) é—__::’g)
mount—A e | F/R drive shaft KO2154  4pes.
5 KOI07A lpe. KO107B tpc.  KOWOBA toc \ioa 1pc, ¢ :

K0110 - 5o 5 o o o K0222 @ 05x910x0.2 Washer  2pcs.
KO110B  1pc. iy
Sus. plate KOIoA  pe. pe . Diff gear 187 02228 2pcs, C02228 2pes. (=L coz2ac pe.
KO201 KO301 KO301A 1pc.
= K0201A 1pc. K02018  1pc. @
Diff geor cose Radio plate KO3018  4pes.
K0203 K0306 /1 fl i ﬂ
. 1pc. :
Ring gear Servo saver k03088 1 ]
& o C.
part's — A KO308A  Tpc. P KO306C Tpe.
- K0306,/2 CT T
K0204 <020t e K0306D 2pcs. KO306E Ipc.
: Ser
Bevel gear Vf) saver .-_U::LL K0306G 1 KO306F 1pc.
part’s — B KO308A Tpc. pe.
K0307
= = | —p ©&—
92x9.8Pin  2pcs. _ " Brake pad &
K0205  2pcs. Brake cam K0307A  2pcs. KO3078  lpc. €03040  tpe.
E KO401
. Chassis
kCUD_Jom{ ¢ K0206 2pcs. KO401A  1pc.
K0207 K0402 AR S
Diff gear D K0207 4pcs. - F R QD m
- Bumper
case bush KO402A  1pc. K04028  1ipc.
—
- K0208 K0403
GessseseT
, cozoen e ceerrrerrerees sl i W arrran =
Spur gear 42T Body mount K0403F1  2pes. KQ403F2 2pcs. ©ocococoo0bao
Y KO403R  2pes.
K0209 K0501 /1 -
o R = |
: 82x9.8Pin  1pc. -
Spur gear shaft K0209A  tpc. -Damper case
& KO50tA  4pces.

22




'1/10 SCALE PRIME 12 CARKIT  SPARE PARTS LIST

- damper spring

Anntena pipe

KD501 /2 ;|KOS01B  dpes. KOSQIE  dpes. KOSQIF  4pes. KOSCIG 1Clutch belt (15T) KOTOS Tee.
KO5010  4pes. '
Domper @
part's - B KO301P  4pcs.
. CO705 —
4K0501d  4pcs. KOSOTM  4pes,
3 KO501L  4pes. Needle roller
[U]] KOSOIN  4pes.  KODS01Q  4pes. €0705 tpe.
K0501 /3 D K0707 @
. Damper cap—B | Clutch shoe C0707  2pes.
KO301C  4pcs.
KOB0IC lpe.  WHWMMM coso2i  1pc.
K0501/4 D K0801 E————— 22
) , ’ KOBTIA  1pe.
. 0il seal cap-B cosor tnc. - Linkage part’s @ CoBO2H  2pes »
K08018 1pc.
K0501/5 K0802
: , (O kosoz 10pcs.
Damper shaft KOSOIK  apes. Pin ball-B
K0502 () Gﬁ K0803
a~ o 1o ‘ K0803 1pe.
“damper stay B o Fuel tank
K0S028  pc k05024 1pe) L
D0508 %\ K0B804
. @ K0B04 10pcs.
Diaphragm DO508 8pcs. Ball end ¢
K0509 @ K0805
P3 0-Ring 8pcs, Q: 1 K0805 2pcs.
0-ring(Si) Ball end S
K0510 K0806

W KOS10  2pes.

95x911x4 Bush

3 Damper oil(Si)

K080 BO1M @:b
?¢IO><®15X4 Bush Air filter 90mm  1pc
KOB01  Bpes.
B0310 .~ B0316
K0602 @ 80325 -~ B0328 Ipc.

KO701 BO405
KO701A  Zpcs. .
anine mount Cale tie WY~Q08E
K0702 .B0416(100mm) | W
KO702A  1pec. B0417(150mm) (e at
Fly wheel k .
' .~ Cable tie
K0703 B0420 AN
l:EE ===
Engine nut K0703A  10c. -Fuel pipe 250mm
B0422
704
Ko g] Body pin C&L spes

A Clutch spring

KO704A 2pcs.




i
M3x10 10pcs.
£ M3x23 10pcs.
@ 10pcs.
10pcs.
o M3x3 10pecs. :
;
] M4 x4 1Opcs.
[ M4 x5 10pcs. E
M2.6x12 10pcs. itiin] M4 x8 10pcs.
€ 92 10pcs.
@ 04 10pcs. ,z
C0602 ¢ 5X¢ 8 Bearings 4pcs. (RIEBA) K0004 nstruction manual 1pc. \
K0603 ¢10X¢15X4 Bearings 2pcs. (Not Included) K1001 CASTROL TOYOTA TOM'S SUPRA GT Body 1pc. §
K0604 ¢ 5X¢11X4 Bearings 2pcs. K1002 CASTROL TOYOTA TOM'S SUPRA GT Wing 1pc.
K0605 Bearing Set (K0603 8pcs. K0604 10pcs.) 1set K1003 CASTROL TOYOTA TOM'S SUPRA GT Decale 2pcs.
K1005 MERCEDES BENZ CLK-GTR Body 1pc.
K1006 MERCEDES BENZ CLK-GTR Wing 1pc.
K1007 MERCEDES BENZ CLK-GTR Decale 2pcs.
Kt111 WHEEL . 2pcs.
K1120 TIRES & INNER FOAM 2pces. i

10T —Ib 754112 H—Fyb ANT—/N—Y U

K0001 HAZXPA—IL F2E PLX Z—-TF5GT H—Fvb K0501/3 #2/N—%+4y7 B B0326  A—/N—iM)IaL#600 (F /N —F I}
K0002  AIEFX A~V CLK-GTR A—Fwb K0501/4 AfNI—NFvyT B B0327  A—/N=3Y 34700 (F 0 N—F 1)
K003  #u¥ 3L Mou7 h—Fub KO501/5 % /3—=L 4Tk B0328  2—/¥—3DL#800 (X /i~ 1)
K0004  751ALt12 FHEAW K0502 L /N—XFq B0405  AhFv7 250mm
K0101 FHy—Ky X D0508  HAT 754 B0416  HF~A+3vS 100mm i
K0102 O7-7—L4L K009  O-YJr7 P3 B0417  HA5—Zb3y7 150mm i
K0103 7O ATyTS5qk KO510 &2 iX—=ZT)2 B0420  M¥AT H
K0104  RFFULTFy70 & YVTyI 51 K0601 $10X¢$15X4 Tz B0422  KF4qEL
Ko106  KI—mNnT & FTL—%F1XY ) K0B02 ¢ 5X¢11X4 Tyl B0512  JOALXF
K0107  AN—F¥—3772b A C0602 ¢ 5X4 8 ~NFYLY 43N B0610  M3X10 BH ZyELJEX
K0110  #X. JUL-—t KO603 10X ¢15X4 ~7YLT 23A BO611 M3X12 BH #yE>TER )
K0201 77, ¥Y-—2x K0604 ¢ 5Xg11X4 ~F7YLT 23X BO612  M3X15 BH 2#ZyEr7EX i
K0203 UL TEA— K0605  ~NT77 b (K0603X8 K0604X10) B0620  M3X10 RMH FvELTEZX :
K0204  NAJLFA— K0701 ILTrTygsh BO621 M3X12 RMH ZyELTEZR
K0205  HhvT¥afb FR KO702  73AFKA—I B0630  M26X12 FH Ry JEX
K0206  HvT¥afih C Ko703  Ir¥rFub _ B0650  M3X10 B/MH KX .
K0207  F7. ¥V—4—-2Tyia K0704  7ZuFRTULT BO651 M3X12 BH EZX ¢
K0208  R/N—F4—42T KO705 73y FAIIST B0660  M3X10 F+uyTER ;
K0203 ~ AN—FY—+7b Cc0705 =—KrO—-3— B0661 M3X23 ¥y TER ¢
K0210 EH—KS1T e Th L KQ707 ISy Fra— B0O670 M3X 3 tybRT)a-—- ;
K0211 FTIRI e Tk K0801 Ylr ==y B0680  M4X 4 ybR7)a—
Ko212 ¥ UELHT— K0g02  ErR-t B B0681 MaX 5 tyhZAPY2—
K0213  a7—-F—Lt K0803  #¥izv B0682  M4X 8 tyhXTU1—
Ko2t4 @Ok 18mm/25mm K0804  F—WIF L BO710 M3 Fub
K0215  F/RKI1TL+Th K0805  F—IF S B0711 M4 FAOsFuk
K0222  F7. ¥v—18T K0806  TrFHNAT B0720 42 E-Ur7 '
K0301 FTFTU—h BO111 IT=T74NE— B0721 ¢4 E-UT '
K0306/1 H—FtA/15—i5—Y A B0310 Z=1X==A00 (F L 1X—=F A1) K1001 HARO—N p2E PLRX A-TSGT K7«
K0306/2 #—#tA/N—X—=/ B B0311 Z=IN=S YT A50(H L IN=F 1 IL) K1002  #HZARO-) h3E MLX X=TSGT 9127
K0307  JL—%/%yF & TL—FHL BO312  X—/¥—L U #200 (F 1/ —A L) K1003  HARO— hIR PLX Z=T3GT Fh—it
K0401 o= B0313 A=l Jaig250(F o N—F 1) K1005  XNtEFA ~>Y CLK-GTR H¥F«
Ko402  /X¥— FR B0314  X—/X=U)T24300 (FiX—F V) K1006  ANEFX ALY CLK-GTR 9127
K0403 RFwIb B0315 Z—IN—2 YA 4350 (F 2 1i~F1)L) K1007 ANEFR ALY CLK-GTR FH—i ]
K0501/1  Hii—fr—2 B0316  X—/X—=)O4400 (Z/X—F 1) K1111 FAI !
K0501/2 #1iN—=r—Z B B0325  A—/X—=I)I24500 (F> =2 1IL) K1120  &#4Y & A2 F=74—A

IN—YENFH&E

N-YEQRULELANLLY, BCCENEFRYS, BUBETECAS LA, UHURESSLAST

auv, LRORE  BRH - ABEL (BIHT, SXOFEL, /(- VRSERUTRELTCENET, @7

LBROERE PRI TEE Gk, CEXAEGT Y LA TOUARLE SHAL L S OREHITT
LHEBEDBEW BrBEUBBYE CHAT IV, WTROFELUATRISIZERALT,

£ -3 HRRE LA THE LIAAT S0, HAR, X EMOAH 2 000MRBOHEBI00A s FATT & MUGEN SEIKI

Vo X. 20000 LOBE LRHBENT T, *BEES - G - BE - BEES e THRLT LA




